HOME --> MOTORCYCLE PARTS --> MI110-2 --> 9.ABSORBER ASSY

No. PARTS CODE 㲿 DESCRIPTION QTY
1 61000-*242-0000 ƽ Rear fork assy 1
2 62100-*242-0000 Һ RR absorber 1
3 61400-*242-0000 Chain bar adjuster assy 2
4 GB/T16674-1996 ˨M10 X 35 Bolt M10 X 35 2
5 62200-*242-0000 Absorber, RL 1
6 GB/T96.1-2002 ƽ10 Washer 10 2
7 GB/T923-1988 ĸM10 NutM10 2
8 61311-*242-0000 Case comp drive-chain upper half 1
9 GB/T16674-1996 ˨M6 X 8 Bolt M6 X 8 3
10 61145-*242-0000 Protect clip, chain ba 1
11 61351-*242-0000 ӿ׸ Cover, inspect hole  1
12 GB/T96.1-2002 ƽ6 Washer6 1
13 GB/T16674-1996 ˨M6 X 10 Bolt M6 X 10 1
14 29700-*242-0000 Chain 1
15 61214-*242-0000 ƽ Axle, rear fork 1
16 GB/T6170-2000 ĸM10 Nut M10 1
17 GB/T6177.1-2000 ĸM10 Nut M10 2